


KEY LARGO WASTEWATER TREATMENT DISTRICT
BOARD OF COMMISSIONERS

AGENDA

Wednesday, October 19, 2005 at 5:00 PM
98880 Overseas Hwy
Key Largo, FL. 33037

Charles Brooks
Gary Bauman
Andrew Tobin
Glenn Patton
Claude Bullock
Charles E. Fishburn
Thomas Dillon
Carol Walker

Chairman

Vice Chairman
Secretary-Treasure
Commissioner
Commissioner

------ LI NI BRI B B B RN N I R S N ]

General Manager
District Counsel

Board Clerk

PLEASE TAKE NOTICE AND BE ADVISED, that if any interested person desires to appeal any decision of the KLWTD Board, with
respect to any matter considered at this meeting, such interested person will need a record of the proceedings, and for such purpose, may
need to ensure that a verbatim record of the proceedings is made, which record includes the testimony and evidence upon which the appeal
[...]
identified; however, the intent to ‘fast track’ the WWTP and injection well permitting
processes will be retained. The ARCADIS/MWH team understands that the District
will carry out its review of the injection system (60% and 90%-complete} design
submittal and (90%-complete)} permit submittals within the durations indicated on the
schedule.

Closing

If this revised proposal is acceptable, we will begin work upon your written
authorization.

We appreciate the opportunity to submit this revised proposal. We look forward to
working with the District.

Sincerely,

\] ARCADIS G&M, Inc. ﬂ/”(
/&1 /;)-y%ni
Vice President

Enclosures:

Schedule B- Attachment C (Fee Schedule)
Addendum 1

Schedule (dated Aug 10, 2005, unrevised)

Copies:

Doug Young, ARCADIS

Patrick A. Mullen, MWH Americas, Inc.

Ed Castle, WEC / The Weiler Engineering Corporation

Use or disclosure of information contained on this sheet is subject o the restriclion and disclaimer located
on the first page of this document.
Page:

17/17



KEY LARGQ WASTEWATER TREATMENT DISTRICT
WASTEWATER TREATMENT PLANT, INJECTION WELL AND REUSE STUDY DESIGN SCHEDULE

0 ftewtora
[Fotiee 16 Procesd
Tosh & Wastrwutyr Troatmant Plad
$agu A - Conorpl Stage
Tuak | - SA-Up a0d Data Colleclion
2 Held Stel A5 Lhewang il KLWID Sul
b Evanats Exenen) Deta / Repor
© Renew Ay Bl Rcord D wigs.
9 Fiow Dala Provabed by KLWTD
Taak 1 . Mrstwr Plan Bask Outa Rurins
4 TOTP Florw Review
+ Evabusts Seascnal Fiow Varakons
i, Asseme Prok Factors (Mae b bas Oay. Pesk Hi)
. Progect Fioe Buid Uy Over Term 1o Busd-Ou
. Drtreming Lurss Desgn Lok fnd opbon for Maamerr
¥ Riviaw Petwniisl Frord Praarg
B WWTP Load Ansiyils
IRMMWIWQ
# Caleubsi bnlusnt Pomasn Lowtngs day}
& Asseas PO kY aery Touian i Ind e
e R EfMusnd Racpieymants.
. Eveluation of Eiistng HLWTD WWTF Faclices
Task 3 WANTR Trawwmem Tachnciogy Evalustion

)
1
T
|+ |
1
=
)
(")
]
T
v |

- Shuidge Dywphinng (-5t N tike_robile}
- SO0 Hinf

B Techrost Comparson MatrizRankorg

4 CXver Trmstrsera Plank Fatlity Raquirements

+ Parging Faciees 4 ai)

% Oclor Conbrot Fanbbes.

= PLEUTATANE - GG nzsa RemovaVScragring

r ElacinosPouss Supply Gentrion

« M ALpric Techrycal aexd Coud Faclors
3 Recommendod Alrratre

[l
#$iage B - Prebnimaey Design Stage
sk | - Parmieneg
& FDEP Wasiewsies Traurirnd PUntERP Prond
1 Pata CortactRenerr Rap sty
T Follow Uy Coneact
= Subert Conoept Desgn
* FDEP Phnring Revtw
7 Seloersl Prokerrraey Dasign (67%) - Permrdt Apphcaton
 FDEP Permv Apgacebon Reckese
- Perr Appeccyl
b, Wonroa Coumty BuikdingSMormreetes Parmit
| bt ContmiRevin Repirnmenty
& Folow-Up Contact

Task 2 -Bew Imvmstigetions
 Topopraphecsl Suvey
b Groteerna iy

Tasw 7 - WHTP CirbHysdrmtc/Process Desgn
# Fingize froosa Pl Cugrem

Fask d . WATP StuctursiA s it twel Design.
2. Prcsss Sicheal Dusgn.
b Adiwin Buiting Artiveciunsl Dosign

3 A L A ] L A A A S A T A A 41T

11
%Z
i
H
i
i

!
!
{
i
!

ECEE
|
1
i

2
;s
:
{

LEE
i

|

5

E'!

Tatk 2 - Final Design snd Drmvings
& Fenlizg Cod Dirsign ¢ Demge
b Furakze Strucks:

1

é
|
z
|
i

GECLRCCEECECEEEEEEEER PEEEEEEREEE!

B Tachetal Sphotastonn
© Cuartty TaheOR

Task 4 - Final Dsign Submtal
a Engineer's Esbmaty of Prodstis Constucin Cont

2 Axastandh Dufing Bt Rrmew
Tk B - Rewrsn Falbiay 54 frpection Well 1ysleen Dysign
Stage & - Revse Fearhibiy Suudy

- T 1 - Econoeric Dtnnos Evaheson

- Tk 4 - Borwon ad Rank Ophoy

= Tosk & . Evsunte Grant Eotast# of Highial Rank Opsony.

Ry o .
#1204 € -Ingection Wed Systars Oriign & Rarmil

- Tietir 3- Rersporrua 1o Reques! ox {barmarvon & O Parrt
Tk - Fisat Ergpnaaring Durspr Report & Bl Doeurripets
- Task 5 LAG Wniacd bo b, €60 Freced Servicers & 5 Review

Mon $0M1D00%




SCHEDULE B - ATTACHMENT C
Task Order No. 1 [with Addendum Ne. 1 and Supplement]

September 30, 2005 - - Revised from Proposals dated May 16, 2008, July 6, 2005 & August 10, 2005 and Supplement dated August 31, 2005

ARCADIS TIME-AND-EXPENSE FEE ESTIMATE: $ 742,400

FOR: KEY LARGO WASTEWATER TREATMENT DISTRICT: WASTEWATER EXPANSION - CONCEPT,

REUSE STUDY, REUSE SYSTEM DESIGN AND CLASS | INJECTION WELL SYSTEM DESIGN / PERMIT

PRELIMINARY AND FINAL DESIGN, SITE CIVIL DESIGN AND PERMITTING

!

Chief *

Principal _

Project

. . Senior . Project Senior Project Scientist 1/ Project . . Vendors / Total Task
Personnel Classification Expert _ Engineer ; Engineer ﬁ?__mzmmwm_ww:_oﬂi. Engineer 2| Designer g Senior Draftsperson m.ﬁq mo_..m.am Controller | Clerical | Accounting | LaborFee | Expenses Subcontractors Fea
] . | ) i
— — _ | i | __ e
{Contracted Hourly Rate | 20000 | 1000 | 16000 |, 14000 | 1500 | 9s0p | €5 00 8000 | 6500 5000 | soo0 |
Subtask Description & Estimated Hours
Task A Stage A - WWTP Concept Design o [ w0 170 38 | 2 | 7 ] 0 0 0 o [ o 58240 | w0 $14,600 $63.540
Stage B - WWTP Preliminary Design 0 | 152 &Q 240 | 86 o] ] 320 4] [ 0 i 0 §112000 |  $5000 30 $117.000
Stage C-WWTP FinalDesign] 0 | 142 0 320 | 160 320 | 160 0 o o | o $123,120 | 35000 $30,000 $168.120
Stage D - Contract Bid Assistance] 0 | 104 0 0 | 64 0 1 0 0 0 | o $260B0 | 50 30 $26.060
Buildings (A/E) - Pretiminary & Final Design 4 [ 25 80 90 {50 | 120 ] 20 145 o] I 80 [ a0 $63.450 | $5630 9,500 $78.580
Sfte Civil - Preliminary & Final Design| 2 | 4 12 20 o | &0 | 4 0 ] 5 | 8 $13320 | $3200 $0 $16.520
Permitting (Building/Drainage/Stormwater) 4 | a 12 50 o] | 0 ] 12 20 0 10 4 $15.160 | $4.500 30 $15.6680
Task 8: Stage A - Reuse Feasibility $tudy 12 ] 0 110 B 0 | 72 16 0 6 20 6 $33030 | $1970 50 $35.000
. - ! T 1
Stage 8 - Injection Well Design and Permit| . [ ) 4 80 8 | 0 85 o 2 0 851610 | sesa0 $15.000 $71.550
Engineering / Design {Ihrough Bid Services) | ﬁ
LIS Permit Appiication ({hrough Public Mestingl] 16 | 6 | © 90 [ a0 | "&0 %0 8 | 6 j 20 $41.920 | 36280 $250 348,450
Stage C - Reuse System Design (Contingency)) 20 | a0 | 55 10 | 120 | &0 20 we | s | so | 23 $74240 | 33680 0 $77.900
Total Hours e | B4y 503 | 1104 [ 690 T 834 682 00 | 24 233 89
Fue $14800 | 546,820 580480 | 154560 | $79,380 | 879,230 557,570 532000 | 1,560 ) $11.650 | 54,450 $632.870 $40.180 569,350 $742,400
_ | | _
TOTAL ESTIMATED DESIGN FEE I $742,400

Total few is based on time-andexpanse billing under tho terms and candition:
Regulatory agency permit-processing feos are notincluded in these estimata:
Task A - Stage B and Stage C include architectural desi
Task A - Stage C design has bean rovised to include an
Reuse System Design foe revised. The ravised foe is ba
FOEP UIC pormitting assumes a test-injection woll *

@ FIS e BULL ronteal LZOLA0T BORT Kip azan WTBA

Al Falder

5.

construction permit” track, A

AWCADLS MM ARy L) 2aE

Ign services for sludge process and administr.
estimated $30,000 for geotachnical services.

30d on a contingency amount for the design sarvices, ponding compiation of Task A - Sta

ative buildings.

1 of Permit App

s of the Contract for ConsultingiProfessional Services.

ge A: Concept Design, and
task by ARCADIS revised lo end of April 2006.

the Reuse Feasibility Study.




Key Largo Wastewater Treatment District

Addendum 1 and Suppiement
to August 10, 2005 ARCADIS Proposal:
Proposed Engineering Services and Addendum
Assumptions on Basis of Scope and Pricing

Wastewater Treatment Plant and Injection System
Concept, Preliminary and Final Design

Introduction

The ARCADIS/MWH team was requested to provide a scope of work and pricing for the
preliminary and final design of the Key Largo WWTP. The following details the assumptions

made in scoping and pncing this work.

Basis of Preliminary and Final Design Data
TASK A - StagesBand C

It is assumed that this plant will be permitted for 2.25 million gallons per day (mgd), as a
maximum, three-month average daily flow, and that it will be constructed to build-out capacity in
a single stage. Slight differences in the final capacity will not affect the scope/price of the work.
However, design of a plant to be constructed in more than one phase could affect the scope if
additional tankage and permitting efforts are required.

It is assumed that the influent is standard domestic wastewater (as detailed in the Scope of Work)
and that no special provisions for the removal of toxics are required. It is assumed that alkalinity
in the influent wastewater is sufficient and that no facilities for augmentation of alkalinity are

required,

The results of the Task A (Stage A) Concept Design and Report, and KLWTD (District)
approval, will determine the preliminary and final design criteria for the wastewater and biosolids
treatment processes. The following sections outline the assumptions on which the estimated
design fees are based for subsequent phases of the overall project.

WWTP Liquid Stream Treatment-Process Design

The Concept Design includes a task to determine the most suitable process for wastewater
treatrnent. It is assumed that a headworks structure including mechanical screening and grit
removal will be required. It is assumed that these will be of the types routinely used in the State

of Florida.

It is assumed that the design will include pre-engineered Sequencing Batch Reactors (SBRs) and
that these will be pre-engineered steel tanks requiring MWH to provide only the design of the
foundations and connecting pipework. It is assumed that the SBRs will employ a surface or sub-
surface type mixing aeration system and that external blowers and blower building will not be
required. It is assumed that the pre-engineered SBR units will be complete with their own
instrumentation and automated (PLC-type) controls and that ARCADIS/MWH will be
responsible for the connection to these instruments and controis to the overall plant electrical and

SCADA systems.

1 Addendum No. 1 Supplement
September 30, 2005



Key Largo Wastewater Treatment District

It is assumed that filtration will be required to attain required TSS effluent levels (5 mg/l). Itis
assumed that filtration would be provided using pre-engineered type systems such as disk filters,
traveling bridge filters or other standards types available through commercial vendors. It is
assumed that ARCADIS/MWH will design required structural foundation and mechanical,
electrical, I&C connections to these filters.

It is assumed that UV disinfection {open channel type) wiil be required. It is assumed that
ARCADIS/MWH will design the required concrete structures for the UV systems based on
equipment selected in conjunction with KLWTD. It is assumed that ARCADIS/MWH will design
mechanical, electrical, 1&C connections to the UV system.

It 1s assumed that no major chemical treatment systems would be required as part of the plant
design. However, it is assumed that a back-up chemical system for phosphorus removal and a
liquid hypochlorite system for plant wash-down and control of filamentous organisms may be

required.
Sludge/Biosolids Treatment Process Design

It is assumed that sludge/holding and stabilization will be required on site (to produce Class B
sludge). It assumed that this design would be based on the use of an aerobic digester. Itis
assumed that this will be a steel tank structure. It is assumed that the SBR units will employ a
surface aerator system and that external blowers and/or blower building(s) will not be required. It
is assumed that ARCADIS/MWH will design the required structural foundation and mechanical,
electrical, I&C connections to this reactor/digester.

It is assumed that sludge dewatering will be required but that this will be provided using a mobile
dewatering unit. ARCADIS/MWH will design the mechanical connections to the mobile unit.

Other Treatment Plant Facility Design Requirements

Pumping Facilities — It is assumed that no new influent pumping facilities would be required.
Influent pumping would be provided by the expansion of the existing vacuum pump station.
ARCADIS/MWH will design required piping connections to this pump station.

Odor Control Facilities — It is assumed that no odor control facilities will be required at the plant
headworks. This is based on the assumption that odor control will be provided as part of the
vacuum pump station.

Administration/Cperations Building & Laboratory — It is assumed that a pre-engineered metal

building, complete with foundation, structural framing, prefinished roofing, siding, ridge vents,
roof and wall insulation, manual roll-up deors, personnel doors, ventilation fan and louvers, and
other necessary components for a complete installation shall be the design template. The building
manufacturer shall be Star, Butler, General Steel or approved equal. An estimate of the
subcontractor/vendor services has been proposed in the fee breakdown provided on Schedule B —
Attachment C for Preliminary and Final Building {A/E)} Design (Task A).

Electrical/Power Supply/Generators — It is assumed that the existing plant power supply would
not necessarily be sufficient for the requirements of the new plant. It is assumed that increased
power feed installations (transformer, breakers, etc.) from local power lines would be required. It
is assumed that ARCADIS/MWH will design required electrical power supply systems from local
power lines. It is assumed that ARCADIS/MWH will design site power distribution and lighting

2 Addendum No. 1 Supplement
Septermber 30, 2005



Key Largo Wastewater Treatment District

systems for the WWTP under ARCADIS/MWH scope. Power supply for existing WWTP
facilities that will remain in service will be integrated into the power supply system under
ARCADIS/MWH design at the panel level (power distribution to the vacuum PS and other
existing facilities is not included). It is uncertain whether additional back-up power (stand-by
generators) is required. For purposes of this scope, it is assumed that additional generators will
not be required.

Instrumentation/SCADA Requirements — It is assumed that SCADA will be required for
monitoring of plant instrumentation signals. It is assumed the pre-engineered SBR system will
provide its own control system. [t is assumed that ARCADIS/MWH will design other wastewater
treatment plant instrumentation (within the boundaries of the WWTP site, but not including the
vacuum pump station). It is assumed that ARCADIS/MWH will integrate of wastewater
treatment plant signals (including the vacuum pump station but not necessarily including remote
off-site signals) into a centralized SCADA system for the plant. It is assumed that this system
will mainly incorporate monitoring functions with the exception of control functions for the SBR
units, pumps and key valve units.

Civil/Site/Roads/Drainage Requirements — The final acreage of the WWTP site has not yet been
established; however, an assumption was made that preliminary geotechnical services would be

necessary to finalize the site civil, storm water drainage design and roadway- permitting and
design. Those requirements will be finalized in the Concept Design stage of the proposed scope
of work. An estimate of the subcontractor/vendor fee is provided on Schedule B - Attachment C

(Task A, Stage C, for geotechnical services).

Landscaping Design — It was assumed that these services would be provided under the Site Civil
— Preliminary and Final Design phase of Task A (Schedule B — Attachment C). The general
landscape design components can be developed during the Concept Design stage.

Decommissioning/Disposal/Sale of Package Treatment Fagilities — It is assumed that existing
package treatment facilities will be decommissioned after commissioning of the expanded
WWTP. ARCADIS/MWH will be responsible for the outlining the phasing of this procedure.

Effluent Disposal or Reuse
TASK B - Stages A,Band C

Reuse Feasibility Study [Stage A]

It is assumed that the reuse feasibility study will be conducted with the intent to meet the
minimum requirements of Chapter 62-528 Florida Administrative Code (FAC) regulations for
Class | injection well permits and FAC Chapter 62-40B. Because reuse is required under new
South Florida Water Management District (SFWMD) Basis of Review requirements (Sec. 3.2.1)
and (FAC 40E-23) for "Critical Water Supply Problem Areas" (including most of the District,